

UNSATISFACTORY

SUBMITTER

E & E Co., Ltd.
45875 Northport Loop East, Fremont, California, 94538, United States



5124 - 082 - 0052

STYLE NUMBER

/

PRODUCT DESCRIPTION

MODAVARI TURKISH BATH SHEET (FR73-1962)

EXECUTIVE SUMMARY

The MODAVARI TURKISH BATH SHEET (FR73-1962) DOES NOT MEET the below requirement(s):
1. Surface water absorption of terry fabrics (ASTM D4772-14 (R2019))

REMARKS

/

TECHNICAL QUESTIONS

Anna Gonzalski
(716)531-2519
softlinestechsupport@bureauveritas.com

SIGNATURES



GENERAL INFORMATION

Debra Kobler
(716)505-3644
debra.kobler@bureauveritas.com

Bureau Veritas
Consumer Product Services, Inc.
Alicia Tomporowski
Laboratory and Engineer Supervisor
Softlines Department



**BUREAU
VERITAS**

Test Report: (5124)082-0052

E & E CO., LTD.

Received Date: March 22, 2024

Report Date: March 29, 2024

CLIENT CONTACT	/
VENDOR NAME	/
AGENT NAME	/
FABRIC MILL NAME	/
FACTORY NAME	/
MODEL NUMBER	/
COUNTRY OF ORIGIN	TURKEY
MULTI CTRY OF ORIGIN	/
PURCHASE ORDER NUMBER	/
FABRIC WEIGHT	/
FABRIC CONSTRUCTION	/
AGE RANGE	/
END USE	/
DIVISION/DEPARTMENT	/
CLIENT REFERENCE NUMBER	/
SUPPLIER REFERENCE NUMBER	/
SKU/SKN NUMBER	/
BUYER	/
COUNTRY OF DESTINATION	/
MULTI CTRY OF DESTINATION	/
SIZE RANGE	/
FPU #	/
GPU #	/
TYPE OF FINISH/DYE	/
STYLE DESCRIPTION	/
COLOR(S) SUBMITTED	GRAY PINSTRIPE
SIZE(S) SUBMITTED	/
FABRIC COUNT	100% COTTON



**BUREAU
VERITAS**

Test Report: (5124)082-0052

E & E CO., LTD.

Received Date: March 22, 2024

Report Date: March 29, 2024

YARN SIZE	/
SUBMITTED FIBER CONTENT	/
ACTUAL FIBER CONTENT	/
SUGGESTED FIBER CONTENT	/
SUBMITTED CARE INSTRUCTION(S)	/
CLIENT EXPECTED CARE INSTRUCTION	/
SUGGESTED CARE INSTRUCTION(S)	/
PROTOCOL NUMBER	XXXX-SL-PTCL-01010-USA-TOWELS (BEACH, BATH, KITCHEN, HAND AND WASH) AND NO SLIP TOWELS-MULTI PHASE-V35
PROTOCOL STAR LEVEL	/
FAIL RETEST	NO
PREVIOUS REPORT NUMBER	/
RETEST SAMPLE NUMBER	/
REPORT EXPIRATION DATE	/
REVISION REASON	/



**BUREAU
VERITAS**

Test Report: (5124)082-0052

E & E CO., LTD.

Received Date: March 22, 2024

Report Date: March 29, 2024

TEST RESULTS SUMMARY TABLE FOR MODAVARI TURKISH BATH SHEET (FR73-1962)

TEST PROTOCOLS	XXXX-SL-PTCL-01010-USA-TOWELS (BEACH, BATH, KITCHEN, HAND AND WASH) AND NO SLIP TOWELS-MULTI PHASE-V35
TEST NAME	OVERALL RATINGS
Surface water absorption of terry fabrics (ASTM D4772-14 (R2019))	UNSATISFACTORY
Fabric weight (ASTM D3776-20)	SATISFACTORY



BUREAU VERITAS

Test Report: (5124)082-0052

E & E CO., LTD.

Received Date: March 22, 2024

Report Date: March 29, 2024

TEST RESULTS FOR MODAVARI TURKISH BATH SHEET (FR73-1962)

TESTED PROPERTY	REQUIREMENTS	RESULTS	RATING
Fabric weight (ASTM D3776-20)			
PERCENT VARIANCE: 4.9%			SATISFACTORY
Modavari Turkish Bath Sheet (Fr73-1962)			
Fabric weight (oz/yd ²)	KRGR-SL-01010-USA-MULTI PHASE -5 to 10 %	17.5 oz/yd ²	
Fabric weight (g/m ²)	-5 to 10 % (As Claim 623.0)	592 g/m ²	

Surface water absorption of terry fabrics (ASTM D4772-14 (R2019))

ORIGINAL			UNSATISFACTORY
Modavari Turkish Bath Sheet (Fr73-1962)			
Overall	KRGR-SL-01010-USA-MULTI PHASE Min. 80 %	4.33 % *	
1X WASH			UNSATISFACTORY
Modavari Turkish Bath Sheet (Fr73-1962)			
Overall	KRGR-SL-01010-USA-MULTI PHASE Min. 80 %	82 %	

* INDICATES DOES NOT MEET THE REQUIREMENT

END OF REPORT